MOUNTING ASSY PAT

B00M

@

21,22,23,30,3!

//

32,33,34,35,36,37,3¢

A -

FA*””—Tj’f/ L
ST e
Y (P
o
(O] C
Ml
20,21,22,23 29

24,25,26,27.28

NO. PART NO. QTy. DESCRIPTION NO. PART NO. QrTy. DESCRIPTION
20 6-030-990306 1 Support Angle 34 7-661-190003 12 Nut M10
21 7067214 5 Washer Soring M6 35 7-951-190014 12 Washer Flat M10
22 7066536 5 Washer Plain M6 36 7-951-190210 12 Lockwasher 10mm
23 7069102 5 Nut M6 37 7-126-191453 4 Screw M10 x 35mm
24 6-013-990229 2 Adaptor M16 x 1.5 | 38 6-705-991821 1 Plate Reeling
to %" Drum Mounting
25 7355204 2 Bonded Seal %" Assemblv
26 7067209 2 Washer Spring 9/161 39 7098203 6 Screw M3 x 10
27 7-755-011002 2 'O' Ring
28 7064202 2 Nut 9/16"
29 7-555-104221 2 Hose Assy
30 7-772-000212 3 Cable Roller
Follower
31 7-126-151153 3 Cap Screw M6 x 1 x
20mm Long
32 6-099-995008 2 Hook Bolt 6-576-990380
33 6-099-995006 2 Hook Bolt Issue No. 00



